
INSTALLATION INSTRUCTIONS 

Page 1 of 9 

PART# XEB-ISU-04 

 

XECAPE BULL BAR FOR ISUZU MUX 21-23 

 

 

⚫ Please read the instruction completely for easy installation, which will also help you to avoid scratches 

or other potential damages to your appealing car.  

⚫ The figures here are for reference only and may have differences with the actual product you received, 

however they share the same assembly way. 

 

 

 

⚫ Mild soap may be used also to clean the Product.  

⚫ Please periodically check and retighten all the hardware and clean the investment for a refresh look.  

⚫  

 

 

NO. QTY NAME NO. QTY NAME 

○1  1 
 

Main bull bar Assembly 

○2  1 

 

Central Skid plate 

○3  1 

 

Skid plate (L) 

○4  1 

 

Skid plate(R) 

○5  1 

 

Infill (L) 

○6  1 

 

Infill (R) 

○7  1 

 

Winch Frame 

○8  1 

 

Bracket -1(L) 

Parts list 

Care and Cleaning 

Before Installation 



INSTALLATION INSTRUCTIONS 

Page 2 of 9 

○9  1 

 

Bracket-1 (R) 

○10  1 

 

Bracket -2 (L) 

○11  1 

 
Bracket -2 (L) 

○12  1 

 

 

Head lamp bracket (L) 

○13  1 
 

Head lamp bracket (R) 

○14  1 
 

Skid plate bracket (L) 

○15  1 

 

Skid plate bracket (R) 

○16  2 
 

T-Bolt M10x40 

○17  2 

 

Light Holder 

○18  2 
 

Bolt plate 

○19  1 
 

Foldable License Plate 

○20  6 
 

Ribbon for Harness 

Hardware List: 

○21  12 
 

Spring Washer D12 

○22  16 
 

Large Washer D12 

○23  10 
` 

 Hex Nut M12 

○24  2  

Hex bolt(Full Thread) M12_35 

○25  4 
 

Hex bolt(Full Thread) M12_45 

○26  10 
 

Spring Washer D10 

○27  18 

 

○28  6 
 

 Hex Nut M10 



INSTALLATION INSTRUCTIONS 

Page 3 of 9 

Large Washer D10 

○29  4 
 

Hex Nut (Fine Thread) M10x1.25 

○30  4  

Hex bolt (Full Thread) (Fine Thread) 

M10x1.25_45 

○31  2 
 

Hex bolt(Full Thread) M10_90 

○32  2 
 

Hex bolt(Full Thread) M10_100 

○33  2 
 

Spring Washer D8 

○34  3 
 

Large Washer D8 

○35  1 
 

 Hex Nut M8 

○36  1  

Hex bolt(Full Thread) M8_100 

○37  1  

Hex bolt(Full Thread) M8_85 
○38  2  

Spring Washer D6 

○39  2 
 

Large Washer D6 

○40  2  

Flange Hex Head Bolt M6_16 

○41  2  

Hex socket flat round head screw 

M6_25 

○42  10  

Hex Nut With Flange M6 

○43  29  

Bolt & Washer Assembly M6_20 

○44  1 
 

Wrench S=4 

PARKING SENSOR HOLDER 

○45  4 
 

Cover 

○46  4 

 

Holder 



INSTALLATION INSTRUCTIONS 

Page 4 of 9 

○47  4 
 

M31x1.5 Lock Wing  

○48  4 
 

Foam Packer D20.6X10 

○49  12 
 

Foam Ring（D25-d15.5） 

○50  4 

 

Base 

○51  8 
 

Lock Screw ST4_15 

 

○52  

 

1 

 

 

LED light Harness 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Installation Fig. 

Installation Steps 



INSTALLATION INSTRUCTIONS 

Page 5 of 9 

 

 

 

Step 1 Verify that all parts are present according to the manual. Remove the original front bumper and beam. 

       

Step 2 Find the installation position shown in the figure on the side of the headlamp and install the headlamp 

bracket with the standard part of M6 bolt  



INSTALLATION INSTRUCTIONS 

Page 6 of 9 

   

           

Step 3 Install the brackets on the beam according to the serial number of standard parts in the figure below, 

and the left and right installation methods are the same 

   

 

Step4  Connect the brackets and wrench frame in the figure below 

 

Step 5 Install the infill and light holder on the bull bar shown as below. 

8 

10 

26/27/28/32 

33/34/35/36

6 

26/27/28/31 

 

40 

12 38/39/41/42 

Install with32/33/36 on the right side 

 



INSTALLATION INSTRUCTIONS 

Page 7 of 9 

       

 

Step 6 Connect the wrench frame and the body like following: 

 

      

 

Step 7 Install factory skid plate 

 

 

21/22/23 

18 

○14 /○15  

16/26/27/28 

43 

42/43 



INSTALLATION INSTRUCTIONS 

Page 8 of 9 

  

 

Step8 Install the skid plate on the body or wrench frame by using standard part ○43  

    

 

Fix the factory mud plate with standard part ○42○43  on the position in the figure below 

. 

  

 

Factory skid plate 

 

Install by factory hardware 

 



INSTALLATION INSTRUCTIONS 

Page 9 of 9 

Step 9 Install the Foldable License Plate. 

 

 

Step 10 Test and make sure that the guard is steadily fixed，fully tighten all hardware.  

Step 11 Installation is finished, pick up all tools. 

 

 

 

Any damages and losses caused by improper installation and application, goes beyond our quality 

warranty. 

NOTE 

○43  


